APPLICATION CERTIFICATION FCC Part 15B

Prepared for
Address

Prepared by
Address

Report Number
Date of Test
Date of Report

FCC ID: TLDMI3C

On Behalf of
Cogent Systems Inc.

Mobile Ident Illc
Model No.: MI3C

FCC ID: TLDMI3C

Cogent Systems Inc.

Fiyta Hi-tech Building, Gaoxinnanyi Avenue, Southern
District of Hi-tech Park, Nanshan District, Shenzhen
China

ACCURATE TECHNOLOGY CO. LTD

F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

Tel: (0755) 26503290
Fax: (0755) 26503396

ATE20091159-3
July 9-17, 2009
July 23, 2009

Page 1 of 49

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



Page 2 of 49

TABLE OF CONTENTS
Description Page
Test Report Certification

1.  GENERAL INFORMATION ..ottt a e bn e sna e 4
1.1. Description Of DEVICE (EUT) ...ciiiiiiieiie ettt sttt saeste et naeeneere e 4
1.2. Description Of TSt FACIHILY .....ocviiiieiie et ne e 5
1.3. MEASUrEMENT UNCEITAINTY .......cciiiiiiice ettt sr et e esbesre e beste e e e sbesaeeseenrs 5
MEASURING DEVICE AND TEST EQUIPMENT ......ooiiiiiii e 6
. OPERATION OF EUT DURING TESTING ......ccoiiiiiiiiiiii i 7
3.1. (@] 0T U] T 1Y oo LSOO SRS 7
3.2. Configuration and PEriPhErals .........coviieiiii it 7
4, TEST PROCEDURES AND RESULTS ..ot 8
5. CONDUCTED EMISSION FOR FCC PART 15 SECTION 15.107(A) ..ccoveoeiieireie e 9
5.1. BIOCK Diagram OF TESE SELUP.......cviiuiiierie ettt sttt ettt e te e sreeneere e 9
5.2. THe EMISSION LIMIT ..c..oiiiiiiciiiie bbbttt st 10
5.3. Configuration of EUT 0N IMEASUIEMENT .......ccecviiieiieiecie ettt sttt ste et sra e sre e sbe e sne e 10
5.4. Operating Condition OF EUT .......ooiiiiiiiie ettt sne s 10
5.5. TESE PIOCEAUIE ...ttt bbb et s e bttt b bbb e 10
5.6. Power Line Conducted Emission Measurement RESUILS ..........ccoovviririiiieieiscsse e 11
6. RADIATED EMISSION FOR FCC PART 15 SECTION 15.109(A)....cccccoeiiiiieiieieenesnnn 29
6.1. BIOCK Diagram OF TESE SELUD.......oviiiieieiiie ettt sbe e e be e e saenns 29
6.2. The Emission Limit FOr Section 15.209 () ....c.cceviiieiieiiiie ettt s 30
6.3. EUT Configuration 0N IMEaSUIEIMENT ..........c.coviiiiieieiie e e eteste st se e sre e stesreesbesteeneesbesnaesnenns 30
6.4. Operating Condition OF EUT .......ooiiiiiiiie ettt sne s 30
6.5. TESE PIOCEAUIE ...ttt bbbt b e bt sb b e 31
6.6. The Emission Measurement RESUIT ..........cooiiiiiiiiiiie e 32

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



Page 3 of 49

Test Report Certification

Applicant : Cogent Systems Inc.
Manufacturer : Cogent Systems Inc.
EUT Description : Mobile Ident IIlc
(A) MODEL NO.: MI3C
(B) SERIAL NO.: N/A

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart B
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart B limits. The measurement results are contained in this test
report and ACCURATE TECHNOLOGY CO. LTD is assumed full responsibility for the
accuracy and completeness of these measurements. Also, this report shows that the Equipment
Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : July 9-17, 2009

Prepared by : ;@/ é , ?
(Engineer)

Approved & Authorized Signer : ( = ;
(Manager)
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCC ID: TLDMI3C

EUT

Model Number

Mobile Ident Illc

Mi3c

Power Supply DC 4.2V(Li-ion battery 1X) or DC 5V (Adapter input)
Adapter Model: DSA-30W-05 US 050200
Input: 100-240V, 50/60Hz, 0.8A
Output: DC 5V, 4A
Output line: Non-shielded, non-detachable, 1.0m with
three ferrite cores
USB Cable Shielded, Detachable, 1.0m with three ferrite cores
Applicant Cogent Systems Inc.
Address Fiyta Hi-tech Building, Gaoxinnanyi Avenue, Southern
District of Hi-tech Park, Nanshan District, Shenzhen
China
Manufacturer Cogent Systems Inc.
Address Fiyta Hi-tech Building, Gaoxinnanyi Avenue, Southern

Date of sample received :

Date of Test

District of Hi-tech Park, Nanshan District, Shenzhen
China

July 7, 2009

July 9-17, 2009

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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1.2.Description of Test Facility
EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



2. MEASURING DEVICE AND TEST EQUIPMENT

FCC ID: TLDMI3C

Table 1: List of Test and Measurement Equipment

Page 6 of 49

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 03.28.2010
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 03.28.2010
Spectrum Analyzer| Agilent E7405A MY45115511 | 03.28.2010
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 03.30.2010
Loop Antenna Schwarzbeck I(z|\9I1281516 1516131 03.28.2010
Bilog Antenna Schwarzbeck VULB9163 9163-323 03.28.2010
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 12.19.2009
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 10.09.2009
LISN Rohde&Schwarz | ESH3-Z5 100305 03.28.2010
LISN Schwarzbeck NSLK8126 8126431 03.28.2010

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: Connect to PC
Finger Camera
Facial Camera
Barcode
IC Card
Swipe Card

3.2.Configuration and peripherals

AC 120V/60Hz
<+«— PC System EUT

Figure 1 Setup: Connect to PC

AC 120V/60Hz
<«—  Adapter EUT

Figure 2 Setup: Finger Camera, Facial Camera, Barcode, IC Card, Swipe Card

(EUT: Mobile Ident IIIc)

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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4. TEST PROCEDURES AND RESULTS

FCC Rules Description of Test Result
Section 15.107 Conducted Emission Test Compliant
Section 15.109 Radiated Emission Test Compliant

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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5. CONDUCTED EMISSION FOR FCC PART 15 SECTION

15.107(A)

5.1.Block Diagram of Test Setup

5.1.1.Block diagram of connection between the EUT and simulators

AC 120V/60Hz
<«— PC System EUT

Figure 1 Setup: Connect to PC

AC 120V/60Hz
<«—  Adapter EUT

Figure 2 Setup: Finger Camera, Facial Camera, Barcode, IC Card, Swipe Card

(EUT: Mobile Ident IIIc)

5.1.2.Shielding Room Test Setup Diagram

= Vertical Rafe C
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% Iy Test R eceiver
)
:Q ———
N — HHHH <
] TEwio
=
~]
e
3 {
J[ed
L%
o
LIS N T~—

REeference Ground Plane

(EUT: Mobile Ident IIIc)

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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5.2.The Emission Limit

5.2.1.Conducted Emission Measurement Limits According to Section 15.107(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

5.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

5.3.1.Mobile Ident IIIc (EUT)

Model Number : MI3C
Serial Number  :  N/A
Manufacturer : Cogent Systems Inc.

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in Connect to PC, Finger Camera, Facial Camera, Barcode, I1C
Card and Swipe Card modes measure it.

5.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



5.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Page 11 of 49

Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Connect to PC use USB terminal

Model No.: Power Supply: PC power: AC 120V/60Hz
Test Mode:  Connect to PC Test Engineer: Joe

Frequency Result Limit Margin Detector Line

(MHz) (dBuV) (dBuVv) (dB)

0.190505 45.60 64 -18.4 QP

0.838622 36.80 56 -19.2 QP

0.879689 37.00 56 -19.0 QP

Neutral

0.190505 38.80 54 -15.2 AV

0.572085 30.80 46 -15.2 AV

1.259080 26.20 46 -19.8 AV

0.188993 45.00 64 -19.1 QP

0.515791 38.00 56 -18.0 QP

0.879689 37.00 56 -19.0 QP Li

ive

0.188993 37.50 54 -16.6 AV

0.532495 30.10 46 -15.9 AV

0.572085 30.60 46 -15.4 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident IIlc Humidity: 50%
Model No.: MI3C Power Supply: AC 120V/60Hz
Test Mode:  Finger Camera Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.177000 40.90 65. -23.7 QP
0.253500 35.00 62 -26.6 QP
0.388500 35.90 58 -22.2 QP
Neutral
0.258000 29.50 52 -22.0 AV
0.303000 28.30 50 -21.9 AV
0.388500 25.60 48 -22.5 AV
0.172500 42.90 65 -21.9 QP
0.262500 40.60 61 -20.8 QP
0.393000 36.90 58 -21.1 QP Li
ive
0.262500 33.80 51 -17.6 AV
0.348000 29.30 49 -19.7 AV
0.393000 29.60 48 -18.4 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident IIlc Humidity: 50%
Model No.: MI3C Power Supply: AC 120V/60Hz
Test Mode:  Facial Camera Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.172500 44.10 65 -20.7 QP
0.258000 38.60 62 -22.9 QP
0.388500 33.80 58 -24.3 QP
Neutral
0.172500 21.90 55 -32.9 AV
0.276000 28.10 51 -22.8 AV
0.388500 20.90 48 -27.2 AV
0.150000 36.20 66 -29.8 QP
0.280500 39.90 61 -20.9 QP
0.397500 33.90 58 -24.0 QP Li
ive
0.172500 25.80 55 -29.0 AV
0.280500 31.20 51 -19.6 AV
0.397500 25.70 48 -22.2 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident IIlc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode: Barcode Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.222000 34.80 63 -27.9 QP
0.289500 40.50 61 -20.0 QP
0.343500 38.20 59 -20.9 QP
Neutral
0.244500 27.60 52 -24.3 AV
0.294000 29.80 50 -20.6 AV
0.343500 27.00 49 -22.1 AV
0.154500 40.50 66 -25.3 QP
0.289500 40.80 61 -19.7 QP
0.343500 39.00 59 -20.1 QP Li
ive
0.195000 32.40 54 -21.4 AV
0.294000 32.60 50 -17.8 AV
0.343500 29.70 49 -19.4 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



Page 15 of 49

Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident IIlc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode: IC Card Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.154500 38.60 66 -27.2 QP
0.262500 37.40 61 -24.0 QP
0.393000 32.80 58 -25.2 QP
Neutral
0.172500 27.00 55 -27.8 AV
0.258000 25.40 52 -26.1 AV
0.298500 24.80 50 -25.5 AV
0.159000 39.10 66 -26.4 QP
0.267000 38.70 61 -22.5 QP
0.420000 32.60 57 -24.8 QP Li
ive
0.190500 27.80 54 -26.2 AV
0.258000 27.50 52 -24.0 AV
0.294000 29.10 50 -21.3 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Mobile Ident IIlc Humidity: 50%
Model No.: MI3C Power Supply: AC 120V/60Hz
Test Mode:  Swipe Card Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.195000 40.40 64 -23.4 QP
0.276000 41.00 61 -19.9 QP
0.388500 34.60 58 -23.5 QP
Neutral
0.271500 31.60 51 -19.5 AV
0.388500 25.10 48 -23.0 AV
0.433500 20.30 47 -26.9 AV
0.159000 41.10 66 -24.4 QP
0.276000 41.90 61 -19.0 QP
0.429000 34.50 57 -22.8 QP Li
ive
0.195000 31.50 54 -22.3 AV
0.276000 35.20 51 -15.7 AV
0.393000 28.10 48 -19.9 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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CONDUCTED EMISSION STANDARD FCC PARTI1S5E
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EUT: Mobile Ident IIIc M/N:Mi3c
Manufacturer: Cogent Systems (ShenZhen) Inc
Operating Condition: Connect to PC

Test Site: 1#shielding Room

Operator: Joe

Comment: Sample No.:021348 Report No.:ATEZO0S115S
Start of Tast: 7/1E/200% / 9:50:572M

SCAN TABLE: "V

150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Fregusnc Frequency Width Time Bandw.

150.0 kHz 30.0 MiHz 0.8 % QuasiPeak 1.0 = 9 kH=z NSLKE12e 2008
Lvarage

Level [dBuv]

BD____T_ _____ r-——r—"~"T~-""r-rro1r—- T -~~~ T~ - T~ 7 r—-—-TrT-—- 7T - - - b B 1
I I I I 1 I 1 1 1 1 1 1 I I
| | | | 1 | 1 1 1 1 1 1 | |

ToF---+—--——- R s L e

1 | 1

[ L L
| 1
| ]
| 1

1
T T r——-1- i,

| . N [ T |

NN \ i Mkl

L \ /¥ \ — [ g

‘k.u@'\‘\lr i, J'u'.." N ajr\.‘_n, l#___f__'__'luh _ _:_ _.\"I'L_"\'___"I':‘__‘II__:\II
] ] I R FF"‘*J fipd Ip" oy i I
1 1 1 1 1 [ i-_.|,_" BV 1
e — + ————— Y el i
1 1 1 1 1 [ R | Vo I
1 1 1 1 1 [ o 1
150k 300k 400k 600k 800k 1M M 3 4M 5M BM &M 10M 20M  30M

Frequency [Hz]

MEASUREMENT RESULT:

1/15/2 9:522M
_r2q4@ 1CY Level
MHz dBuv

[s=g= s
1

-

L e
-] & LN
-

[s

MEASUREMENT RESULT:

7/15/2009

requs

0.19%0505 38.
0.572085 30
1.25%080 Ze.

FCC ID: TLDMI3C

"Joe0715-1 fin"
Transd Limit Margin Detsector Lins rE
dB dBpv dB
11.2 64 18.4 QP N GND
11.9 5@ 19.2 QP N GND
11.9 5@ 19.0 QP N GND
"Joe0715-1 fin2"
Transd Limit Margin Detector Line PE
dl dBuv dB
11.2 54 15.z2 N GND
12.0 4a 15.zZ2 N GND
11.8 LE 19.8 N GND

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PARTI15EB

EUT: Mobile Ident IIIc M/N:Mi3c
Manufacturer: Cogent Systems (ShenZhen) Inc

Operating Condition: Connact to PC

Test Site: 1#shielding Room

Opsrator Joe

Test Specification Vb 120V/E0Hz

Comment Sample No.:091348 Report No.:ATEZ00911
start of Test 7/15/2009 / 9:54:11RM

150K-30MHz fin"
_SUB_STD VTERM2 1.70

SCAN TABLE: "V
Short Description:

Start Stop Step Detector Meas. IF
Frequency Fregquency Width Time Bandw.

QuasiPeak 1.0 s 9% kHz

average

150.0 kHz 30.0 MHz 0.8 %

59

Transducsr

Level [dBuV]
80
70

60

50

40 .
| | TR ot .
30 "|1|—|1|1'1'_':;-'r":—'—— bl | ! “'I'l-: 'r“""-L————' ————— r——"r——'lr'—i'—':'-r—i-'. —————————— T-———=
VUMY A UL ;\L | .y, ."'“*"“'“ﬂ Wl 1 I.M_ I
20py L LY M ’p' FnS H IV Mhnd et VM L (0
] I u n. .,l| f | | I [ T Y .‘Il.n’ "
| l' |, . [ | | | | [ | i‘ A [
10 ————+-———— |— ——|— o- —| e —— - + ————— Fem b m—d kb — bk — et m— - —— k-
1 [ 1 1 1 1 [ N I W
1 | | | [ 1 1 1 1 [ N | \ !
0 ! . I T T ! ! ! ! P TR T
150k BODk 400k 600k 800k 1M 2M M 4M BM BM BM 10M ZOM 20m
Frequency [Hz]
x ¥ ¥ME5 Joe0715-2Z_fin
+ + +MES Joe0715-2Z_£fimnZ
ME5 Joe0715-Z_pre
MES Joe0715-Z_prez
LIM FCC 15B V QP QE
1.7 FCC 15B W RV BV

MEASUREMENT RESULT: "Joe0715-2Z fin"

7/15/2009 9:56AM
Frequency Level Transd Limit Margin Detector Line
MH dBpv d dBuv d
0.188553 11.2 g4 1.1 QP Ll
0.515751 12.0 5e 18.0 QP Ll
0.879689 11.9 5¢ 19.0 @ Ll

MEASUREMENT RESULT: "Joe0715-2 finz"

T7/15/7200 9:56RM
Frequency Level Transd Limit Margin Detector Lins
I‘{_—: z dBuv dB dBpv d
0.188953 7.50 11.2 54 le.g AV Ll
0.532485 30.10 12.0 4g 15.% AV Ll
0.572085 30.80 12.0 4g 15.4 AW Ll

FCC ID: TLDMI3C

GND
GND
GND

GND
GND
GND

Page 18 of 49
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ACCURATE TECHNOLOGY
CONDUCTED EMISSION S

co.,LTD

TANDARD FCC PARTI15B

EUT: Mobile Ident III M/N:Mi3c
Manufacturer: ngduu Systems (ShenZhen) Inc
Opsrating Condition: Finger Camera
Test Site: 1#3hielding Room
Operator Joe
Test Spscification Va 120v/&0Hz
Comment Sample No.:091348 Report No.
Start of Test: T7/15/2009 / 10:42:03aM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERMZ 1.70
Stop Step Detector Meas.
Fraq ; Width Time
30.0 MHz 0.8 % QuasiPeak 1.0 s

Averade

:ATEZ00811

39

Level [dBuv]
?U I aTITTrAaTTTs T T T i 1
1 1 1 1 1 1 1
| 1 | [} | |
60 I
| 1 | [} | |
[ [ I I
1 1. 1 L L L L Il
50 | o i I
I 1 | [} | |
I ] | [} | |
40f 1 T T Y E
1 1 1 1 1 1 1 1
sof- EI Ly |
Hoah . AT | I R I I
2D __I‘J_TILI_';_\_| _|1'_I"_|T_l___ I _—[_i___ -7 ___i_____—[" ___'__I__T_—I__!'_I—_; _________ T |
fo | -.'J L h LA N | | e A I B ISR | |
\ l| I Wl 1 1 1 1 o T - 1 A
o + i + ==+ -Ao+<FA-——--—-—— S = — oA
[ f ) I S B B g™ 1
1 [ 1 1
g - —— +
RN I I
[ T I I I I
150k 300k 400k €00k 800k 1M 2M 3M 4M EM M 10M 20M  30Mm
Frequency [Hz]
x x xMES Joel715-6_fin
+ + +MES Joe=0
MES Jos=0
MES Joe=071
o LIM FCC 158 V QP Voltags Q
o 1.IM FCC 15B V ARV Voltage AV
MEASUREMENT RESULT: "Joe0715-6 fin"
Transd Limit Margin Detector Line PR
d dBuv dB
11.1 = 23.7 QP N GND
11.4 62 26.6 Q N GND
11.8 58 22.2 QP N GND
MEASUREMENT RESULT: "JbEO715—q_fin2"
7/15/200%  10:442M
Frequency Level Transd Limit Margin Detector Line rE
MH=z dBuv dB dBpv dB
0 25.50 11.5 52 22.0 AW N GND
0 28.30 11.6 50 21.9 B&Av N GND
0 25.€0 11.8 43 22.5 AWV N GND

FCC ID: TLDMI3C
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Mobile Idsnt IIIc M/M:Mi3c
Manufacturer: Cogent Systems (ShenZhen) Inc
Opsrating Condition: Finger Car
Test Site: l#shielding F )

Operator: Joe

Test Specification Vb 120V/60Hz

Comment : Sample L 1091348 Report No.:ATEZ0051159
Start of Teast: 7/15/200% / 10:34:292M

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD _VIERMZ 1.70
Star Stop Step Detector Meas.
F_pqu2ncv width Time
150.0 kEz 0.8 % QuasiPeak 1.0 = 9 kHz

aAverage

Level [dBpV]
TD T T T T T T AT
I I
&0 —-|———4—-—i——i
o[
i
A0 PR - -l L -
| I 1
0y I L ATERYA Y AL L
J
20 il
qﬁ1 ,
4 ’
of, LR A :
0 |————|———+——: ;— —:
| N R | |
10 . . . M . . .
150k 300k 400k GO0k 8OOk 1M 2M IM 4M BM M 10M 20M  30M
Frequency [Hz]
®x x xMES5 Joe0715-5_fin
+ + +ME3 Jo=0715-3 fln;
MES Joe07 '_5 5 _pr
MES Joel715-5 pre;
o T.IY FCC 15B V QF Voltages Q
1.7 FCC 158 V AV Voltags AV
MEASUREMENT RESULT: "Joe0715-5 fin"
7/15/2009% 10:36AM
Frequency Level Transd Limit Margin Detector Line rE
MHz dBpv dB dBpv d
0.172500 42,90 11.1 £5 21.9 q°P Tl GND
0.262500 40,60 11.5 gl 20.8 QP Tl GND
0.3%3000 3€.90 11.8 58 21.1 QP Ll GND
MEASUREMENT RESULT: "Joe0O715-5 fin2"
7/15/200 13:362M
Fregqu _35 Level Transd Limit Margin Detector Line rE
MH= dBpv dB dBpv d
0.262500 3.80 11.5 51 17.6 AV Tl GND
0.343000 2%.30 11.7 49 15.7 AWV Ll GND
0.3%3000 29.60 11.8 48 18.4 &AWV Ll GND

FCC ID: TLDMI3C
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI1SEB

EUT: Mobile Ident IIIc M/N:Mi3c
Manufacturer: Cogent Systems (ShenzZhen) Inc
CpEV“t'“g Condition: Facial Camera

Test Site: l#shielding Room

Operator: Joe

Test Specification: Va 120V/

Comment: Sample No.:0%1348 Beport No.:ATE200%115%
Start of Test: 7/15/200% / 12:46:5%PM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD _VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequsancy Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 = 9 kHz NSLES81Z26 2008
Lverage
Level [dBpV]
_IrD _____ TTTTAT T
I
|
L e i e e e e ey et 4o -
_____ G

50

¥ ‘riﬁuf A
T

20pa 11 I 51“ ‘|'r ! ’“wﬁh an— Ay
IV ul“a‘“..ﬂ qil | W u P H}v
10 ﬁlv:!' Iy |"| i k‘ Mt bt e = - iy -
i L ‘ ||I—L —llll'ﬁ:\ N |||"4_|'| I' T I}' J H ,5 ,.'{ 1 LAY |
A p! o . W II \f ,"". e A an Y 1 1
OF---%+====-- F———F——+Lh——F md—k = — = = L NI, ALL L d-—— == +
| | | | I | [ | | I | | | [ | |
| | | | 1 | [ | | 1 | | | [} | |
10 . . . M . . A M . )
150k 300k 400k 600k G0OK 1M 2M M 4M EM ™ 10M 20M  30M
Frequency [Hz]
¥ x ¥MES Joe0715-9_fin
+ + +MES Joel715-%_finZ
MES Joed7l5-9 pre
MES Joe=0715-9 pre2
. IM FCC 15B V QP Voltage Q
—1.TM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "Jbe0715—9_fin”
7/15/200% 12:4%DM
Freguency Level Transd Limit Margin Detector Line PE
MH=Z dBuv d dBuv d
44 .10 11.1 65 20.7 QP | GND
38.60 11.5 62 22.9 @ N GND
33.80 11.8 58 24.3 QP N GND
MEASUREMENT RESULT: "Jbeo715—3_fin2”
7/15/2009 2:45pM
Freguency Level Transd Limit Margin Detector Line PE
MHZ dBpv dB dBpv dB
0.172500 11.1 55 32.9 &v | GND
0.278000 11.5 51 22.8 &v N GND
0.388500 11.8 48 27.2 BV N GND

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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CONDUCTED EMISSION STANDARD FCC PART1S5B
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EUT: Mobile Ident IIIc M/N:Mi3c
Manufacturer: Cogent Systems (ShenZhen) Inc
Operating Condition: Facial Camera
Test Site: 1#45hielding ERoom
Operator Joe

Specification: Wb 120V/E0Hz

Start of Test: 7/

Sample Nc

10591348

5/2009 12:42:35PM

Ladal ¢

Report No.:ATEZQO09115%

SCAN TABLE: "V 150K-30MHz fin"
ort De: i _SUB_STD_VIERMZ 1.70
Step Detector Meas. IF Transducer
Width Time Bandw.
0.8 % QuasiPeak 1.0 s 5 kHz NSLEE1Z26 2008

Avaeradge

Level [dBpV]
70
60
50
40
30l !
|
20 A
(AN I
LA m
10 H, ""ﬁ* : bt 4t o N LT J
A B LA WY TV vy e T
oF---+----- F———F——4——— =k =A== ———— — — | -—=-—-= —— =4 —H—d— A — - — - ——— — 4-——=- +
| | 1 1 | | | [} | | | 1 | | | [} | 1
| | 1 1 | | | [} | | | 1 | | | [} | 1
150k 300k 400k 60Ok 8OOk 1M 2M M 4M EM ™ 10M 20M  30M
Frequency [Hz]
Voltage QP
Voltage AV
MEASUREMENT RESULT: "Joe0715-8 fin"
7/15/2009% 12:46PM
Fregquency Level Transd Limit Margin Detector Line rE
MHz dBpVv =} dBuv d
150000 36.20 11.0 66 29.8 Q L1 GND
as00 39.90 11.5 61 20.9 qP Ll GND
7500 33.90 11.8 58 24.0 @ Ll GND
MEASUREMENT RESULT: "Joe0715-8 fin2"
7/15/200% 12:46pM
Fraquency Level Transd Limit Margin Detector Line e
MHz dBuvV dB dBuv dB
0.17250 25 11.1 55 29.0 AV Ll GND
0.28050 31 11.5 E1 19.6 &V Ll GND
0.39750 25 11.8 44 2Z.2 RV Ll GND

FCC ID: TLDMI3C
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ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PARTI1S5B
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EUT: Mobile Ident IIIc M/MN:Mi3c
Manufacturer: Cogent Systems (ShenZhen) Inc
Operating Condition: Barcods

1#Shielding Room

Report No.:&

TEZ0091159

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. Transducer
Frequency Fregue Width I‘"‘ne dw.
150.0 kHz 30.0 0.8 % Quasibpeak 1.0 = kHz NSLKE1Z26 2008
Average
Level [dBpV]
TD r—-T et i I S B 1— - - i A B b En My S e T T T 1
I I I I [ 1 I I I 1 I I [ I 1
| | | | [} 1 | | | 1 | | [} | 1
60 B et e e e TR I————— [ p
L L L Ll L L L | 1 | [ | 1
| | | [ 1 | | | 1 | [ | 1
50 T T I I i
Lol i | b d_J_i_Ld | |
401 I 1 O L T I
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
sof LT CA UKL S A —
| | ‘I : | | LR | I | | | 1 | [ : ! 1
A L s (e T R SR S A sl
|* | I| I| | { l I|JII I.', ':;II“' : IJIII\Ih: :” : : : 1
104 '—il—_——".-#— FHeRd Jr—llf%‘- Yt P b = o + +-4 Bl
[T R VRE I YA YAYA |
OF-=-+=-=---- I—U———I-I"——+——I——L |—-|‘ Fmmm -
I | I | | | [ | |
1 | 1 | | | | [} | |
10 . . . R T T . . .
150k 300k 400k 600k 800k 1M ZM M 4M EM ™ 10M 200 30M
Frequency [Hz]
JoedT1
Jc=El-_
Joel7l
Jc-=fl_
FCC Voltages QF
FCC Voltage AV
MEASUREMENT RESULT: "JOEO?IS—IO_fiII”
Transd Limit Margin Detector Line PE
d dBuv dB
11.3 63 27.9 Q@ N GND
11.5 =l 20.0 qP N GND
11.7 55 20.9% QP N GND
MEASUREMENT RESULT: "JOEO715—10_fiII2”
53pM
Level Transd Limit Margin Detector Line PE
dBuv d dBuv dB
0.244500 27.60 11.4 52 24.3 RV N GND
0.25%4000 2%9.80 11.¢6 50 20.e &av N GND
0.343500 27.00 11.7 45 22.1 av N GND

FCC ID: TLDMI3C
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Mobile Ident IIIc M/N:Mi3c

Manufacturer: Cogent Systems (ShenZhen) Inc

Opesrating Condition: Barcods

Test Site: 1#Shielding Room

Operator: Joe

Test Spescification Vb 120V/E0H=z

Comment: Sample No.:0%1348 Feport No.:ATEZ009%1159
Start of Test: 7/15/2009 / 12:54:45PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERM2 1.70

Start Stop Step Detector Meas. Transducsr
Frequency Fregquency Width Time

130.0 kHz 30.0 ME=z 0.8 % QuasiPeak 1.0 s NSLKEBlZe Z00OEB

aAverage

Level [dBpV]
TD L I B S e R TT T T T 1
1 1 1 1 1 1 1
GD 1 | | [} | |
1 | | [} | |
I I I
S04 o I I
1 | | [} | |
I 1 I I [ I I
f--;
| 1 | | [} | |
20 LY o -
] T TV, \ I
[ M 1 1
i R e BT Spt———— - i
fl [ P | hy |
1 S L I R | [
I B d=m——— +
I I I [ N B R | I I I [ I R R | I I
| | | | | | | [} I 1 | | 1 | | [} | |
10 . . . R S R ! . R R . )
150k 300k 400k 600k 800k 1M 2M M 4M M ™ 10M 20M - 30M
Frequency [Hz]
¥ ¥ ¥MES Joe0715-11_fin
+ + +ME5 Joe0715-11_f£finZ
MES Joe0715-11_pre
MES Joe0715-11_prel
LIM FCC 15B V QF Voltages QF
1T FCC 15B WV AV WVoltags AV
MEASUREMENT RESULT: "JbeO?IS—l;_fin"
7/15/2009 12:57PM
F Level Transd Limit Margin Detector Line PE
dBpv d dBpv dB
40.50 11.0 ee 25.3 QP Ll GND
40.80 11.5 61 19.7 QF Ll GHND
3%.00 11.7 5% 20.1 QP Ll GND
MEASUREMENT RESULT: "JbeO?IS—l;_finz"
7/15/2009 12:57PM
Level Transd Limit Margin Detector Line PE
dBuv dB dBpv dB
11.2 54 21.4 AV Ll GND
11.6 50 17.8 AV Ll GND
11.7 45 19.4 AWV Ll GND

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Mobile Ident IIIc M/N:Mi3c

Manufacturer: Cogent Systems (ShenZhen) Inc

Opesrating Condition: IC Card

Test Site: 1#Shielding Room

Operator: Joe

Test Specification: Va 120V/60Hz

Comment: Sample N 091348 Report No.:ATEZ0091159
Start of Test: 7/15/2009 / 1:46:09PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector DMeas. Transducsr
Frequency Fregquency Width Time

150.0 kHz 30.0 MH 0.8 % QuasiPeak 1.0 s NSLKE1Z& 2008

average

Level [dBuV]

Mr-=--r----- [ e s Bl el

&0 b —— -

50

AD - M e L

P -2 P T N LT

20 A=t =fr -a--

|"""|I

At a
10 W -
1

1

OF---+-=-—=-- e —k—— == =

1
-
[
[
10 . . . I

150k 300k 400k 600k 800k 1

Frequency [Hz]

MEASUREMENT RESULT: "Joe0715-18 fin"

7/15/2009 1:48pM
Frequen Level Transd Limit Margin Detector Line rE

dBuv d dBuv dl
0.1545030 38. a0 11.0 1 27.2 QP N GND
0.26Z2500 7.410 11.5 61 24.0 QP N GND
0.39%3000 32.840 11.8 5g 25.2 QP N GND

MEASUREMENT RESULT: "Joe0715-18 finz"

T/15/2009 1:48pM
: Level Transd Limit Margin Detector Line e
dBuv dB dBpv dB

217 11.1 55 27.8 AV N GND
25 11.5 52 26.1 AV N GND
24 11.¢6 50 25.5 AV N GND

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART15B

EUT: Mobile Ident IIIc M/N:Mi3c

Manufacturer: Cogent Systems (ShenZhen) Inc

Opesrating Condition: IC Card

Test Site: 1#Shielding Room

Operator: Joe

Test Specification: Vb 120V/60Hz

Comment: San 1091348 Feport No.:ATEZ00%115%
Start of Test: T/15/2009 / 1:50:10PM

SCAN TABLE: "V 150K-30MHz fin"

Short Description _SUB_STD_VTERMZ 1.70
Start St Step Detector Meas.
Frequency F Width Time
150.0 kH=z 0.8 % QuasiPeak 1.0 s
Lvarage
Level [dBpV]
70
&0
a0
40
30
20
A |
10 i a3 + :
1 | | | | [ |
1 I I I I ¥ I I
0 B e S e | -+ “+—
I | | [ | | | [
| | 1 1 | | | [} | | | 1 | | | [} | 1
-10 . . . M . . . M . )
150k 300k 400k 600k 800k 1M 2M M 4AM BM ™ 10M 200 30M
Frequency [Hz]
Joe0715-19_fin
Voltage QP
Voltage AV
MEASUREMENT RESULT: "JbeO?IS—lQ_fin"
7/15/2009 1:53PM
Freguency Level Transd Limit Margin Detector Line PE
MH=z dBpv d dBpv dB
0.15%000 5.10 11.0 3] 26.4 QP Ll GND
0.2e7000 38.70 11.5 61 2Z.5 QP Ll GND
0.420000 32.60 11.9 57 24.83 QP Ll GND
MEASUREMENT RESULT: "JbeO?IS—lQ_finZ”
7/15/2009 1:53FM
Frequency Level Transd Limit Margin Detector Line rE
MHz dBuv dB dBuv dB
27.80 11.2 LS4 26.2 Ll GND
27.50 11.5 52 24.0 Ll GND
2%.10 11.6 50 21.3 Ll GND

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Mobile Ident IIIc M/N:Mi3c
Manufactursr: Cogent Systems (ShenzZhen) Inc
Opsrating Condition: Mnipﬁ Card

Test Site: l#shielding Room

Opesrator: Jos
Test Spscification: Va 1
Comment:

SCAN TABLE: "V 150K-30MHz fin"

Feport No.:ATEZ00511

59

Short Description _SUB_STD_VTERMZ 1.70
Start Stop Step Detector Meas. Transducer
Fregusncy Frequency Width Tims
150.0 kHz 30.0 MH 0.8 % QuasiPeak 1.0 s NSLEE8126 2008
Avarage
Level [dBpV]
?D - T TrT T T T~ [ e B e i e e S - == TTT- AT T T T TTAaAT I RAT T T T T T T T TTT T T T 1
1 1 1 1 1 1 1
| | | | | [
60 [ ]
I | | | | [
| | | | | | |
I. I. 1 L L L
50 | | | | | [
| | | | | | |
40 l l | | 1_1
- |
30 | |
| l
1

I I
| 1
1 ) w oA
“ | i '| R M'l- I R AARARAL ,;f\vl'-?f‘””.r 'r]r'““""-.rwfwdfw':
ot ot A b e I o
VTR T SN MATTS Y Y e e
obF---+-——--- |————|———+ »—I——I— | L. |— —+ R d———— = +
| | I I | | [ | | I | | | | I
| | 1 1 | | | [} | | 1 | | | | 1
-10 . . M P T . . M - . . )
150k 300k 400k GO0k 800k 1M 2M M 4M EM ™ 10M 20M  30M
Frequency [Hz]
x x xME3
+ + 4MES
MES
Voltage QF
Voltage AV
MEASUREMENT RESULT: "Joe0715-17 fin"
7/15/2009% 1:33PM
Fregquency Level Transd Limit Margin Detector Line rE
MH=z dBpVv dB dBpv dB
0.15%5000 40,40 11.2 64 23.4 QP N GND
0.27&000 41.00 11.5 61 1.9 QP N GND
0.388500 34,60 11.8 ca 23.5 QP N GND
MEASUREMENT RESULT: "Joe0715-1 7_fi112”
7/15/2009 1:33FPM
Freguency Level Transd Limit Margin Detector Line PR
MHz dBuv =} dBpv d
0.271500 31.¢60 11.5 51 19.5 &V N GND
0.388500 25.10 11.8 48 23.0 &V N GND
0.433500 20.30 11.9 47 26.9 RV N GND

FCC ID: TLDMI3C
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI1SEB

Mobile Idsnt IIIc M/N:Mi3c
Cogent Systems (ShenZhen) Inc

EUT:
Manufacturer:

Operating Condition:

Swipe Card

Page 28 of 49

Test Site:
Operator:
Test Specification:

-

1.

Comment: oal

-

of Test:

Start

SCAN TABLE: "V
Short Description:
Start
Fraguency
150.0 kHz

fLlaial ¢

1#shielding Room
Joe
Vb 120v/&0Hz

1091348

5/2009 1:19:39PM

150K-30MHz fin"

_S‘JB_S':‘D_‘.-’I‘E.R}IZ 1.70
Detector Meas.
Time
CuasiPeak 1.0 s

AvVaradge

Report No.:ATEZ009115%

Transducer

9 kH=z 2008

NSLES1lZ6

Level [dBpV]
70

60

50

40
sl
20

150k

Frequency [Hz]

20M  30M

X X XMES 15

+ + +ME3 5-16_
MES z-16 p
MES 5-16 p

e LIM FCC 15B V QP

e LTM FCC 1SB V AV

MEASUREMENT RESULT:

7/15/2009 1:22PM

Frequency Level
MHz dBuv
0.159000 41.10
0.27€000 41,50
0.429000 34.50

MEASUREMENT RESULT:

7/15/2009 1:22PM
Frequency Level
dBuv
0.195000 31.50
0.276000 35.20
0.3%3000 28.10

FCC ID: TLDMI3C

"Joe0715-16_ fin"

Margin
dB

Limit
dBuv

Transd
dB

11.

24.4 QF

oo oy
1 o

11.5 1.0 QP
11.9 22.8 QP

"Joe0715-16_fin2"

Transd Limit Margin Detector
dB dBuv d
11.2 54 22.3 &av
11.5 51 15.7 &v
11.8 48 15.% AV

Lins PE

Ll
Ll
Ll

GND
GND
GND

Line

Ll
Ll
Ll

GND
GND
GND

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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6. RADIATED EMISSION FOR FCC PART 15 SECTION 15.109(A)

FCC ID: TLDMI3C

6.1.Block Diagram of Test Setup

6.1.1.Block diagram of connection between the EUT and simulators

AC 120V/60Hz

<«— PC System

Figure 1 Setup: Connect to PC

AC 120V/60Hz

EUT

<«—  Adapter

EUT

Figure 2 Setup: Finger Camera, Facial Camera, Barcode, IC Card, Swipe Card

(EUT: Mobile Ident IIIc)

6.1.2.Semi-Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable

T

0.8 METER

l

GROUND PLANE

(EUT: Mobile Ident IIIc)

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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6.2.The Emission Limit For Section 15.109 (a)

6.2.1.Radiation Emission Measurement Limits According to Section 15.109 (a).

Limit
Frequency Field Strength of Quasi-peak | Field Strength of Quasi-peak
(MHz) _Value Value
(microvolts/m) (dBuV/m)
30-88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.Mobile Ident IIIc (EUT)

Model Number : MI3C
Serial Number : N/A
Manufacturer - Cogent Systems Inc.

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in Connect to PC, Finger Camera, Facial Camera, Barcode, IC
Card and Swipe Card modes measure it.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Page 31 of 49

6.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz.
The frequency range from 30MHz to 1000MHz is checked.

The final measurement for frequencies below 1000MHz is performed with Quasi Peak
detector.

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



6.6.The Emission Measurement Result

Page 32 of 49

PASS.
Date of Test: July 14, 2009 Temperature: 25°C
EUT: Mobile Ident Illc Humidity: 50%
Connect to PC use USB terminal
Model No.:  MI3C Power Supply: PC power: AC 120V/60Hz
Test Mode:  Connect to PC Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuVv/m) (dB)
QP QP QP QP
659.9640 17.42 26.01 43.43 46.00 -2.57 Vertical
779.9640 15.21 27.84 43.05 46.00 -2.95 Vertical
839.9640 14.96 28.36 43.32 46.00 -2.68 Vertical
659.9640 17.61 26.01 43.62 46.00 -2.38 Horizontal
779.9640 15.68 27.84 43.52 46.00 -2.48 Horizontal
839.9640 15.14 28.36 43.50 46.00 -2.50 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C
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Date of Test: July 14, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode:  Finger Camera Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
571.9804 16.50 25.26 41.76 46.00 -4.24 Vertical
623.9741 16.21 26.05 42.26 46.00 -3.74 Vertical
649.9709 16.47 25.98 42.45 46.00 -3.55 Vertical
571.9804 17.65 25.26 42.91 46.00 -3.09 Horizontal
623.9741 16.92 26.05 42.97 46.00 -3.03 Horizontal
649.9709 16.55 25.98 42.53 46.00 -3.47 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 14, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode:  Facial Camera Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
526.4820 18.36 24.17 42.53 46.00 -3.47 Vertical
623.9741 16.80 26.05 42.85 46.00 -3.15 Vertical
649.9709 15.90 25.98 41.88 46.00 -4.12 Vertical
233.9920 25.36 16.82 42.18 46.00 -3.82 Horizontal
526.4820 18.53 24.17 42.70 46.00 -3.30 Horizontal
623.9741 16.65 26.05 42.70 46.00 -3.30 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 14, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode:  Barcode Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
545.9830 17.17 25.17 42.34 46.00 -3.66 Vertical
623.9741 16.74 26.05 42.79 46.00 -3.21 Vertical
649.9709 16.59 25.98 42.57 46.00 -3.43 Vertical
389.9819 21.19 21.88 43.07 46.00 -2.93 Horizontal
545.9830 17.83 25.17 43.00 46.00 -3.00 Horizontal
623.9741 17.01 26.05 43.06 46.00 -2.94 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 14, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode:  IC Card Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
339.0250 18.94 19.98 38.92 46.00 7.08 Vertical
366.1464 20.46 21.48 41.94 46.00 -4.06 Vertical
420.3849 17.21 23.19 40.40 46.00 -5.60 Vertical
284.7800 24.11 18.43 42.54 46.00 -3.46 Horizontal
366.1464 21.20 21.48 42.68 46.00 -3.32 Horizontal
393.2590 20.89 22.01 42.90 46.00 -3.10 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Date of Test: July 14, 2009 Temperature:  25°C
EUT: Mobile Ident Illc Humidity: 50%
Model No.:  MI3C Power Supply: AC 120V/60Hz
Test Mode:  Swipe Card Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
147.1450 18.13 14.50 32.63 43.50 -10.87 Vertical
204.6300 15.17 16.17 31.34 43.50 -12.16 Vertical
480.9920 11.04 23.87 34.91 46.00 -11.09 Vertical
147.1450 19.56 14.50 34.06 43.50 -9.44 Horizontal
202.3540 18.14 16.10 34.24 43.50 -9.26 Horizontal
480.9920 13.46 23.87 37.33 46.00 -8.67 Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams are attached as below display the measurement of peak values.

FCC ID: TLDMI3C ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2304
Standard: FCC Class B 3M Radiated

Horizontal
DC RV

Polanzation:
Power Source:

50

Testitem: Radiation Test Date: 2009-7-14
Temp.[ CyYHum.(%) 25 C/50% Time: 21:42:59
EUT: Mobile Ident lllc Engineer Signature: Joe
Mode: Connect to PC Distance: 3m
Medel: Mi3c
Manufacturer: Cogent System (ShenZhen) Inc
Mote:  Sample No.:091348 Report No-ATE20091159
700 dbuYim
fimit 1 : =
&0

4n
20 =
0
0.0 : ; : i
J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 659.9640( 17.61 26.01 43.62 4600 |-238| QP
779.9640( 1568 27.84 43.52 46.00 |-248| QP
3 839.9640( 1514 28.36 43.50 46.00 | -250| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2303
Standard: FCC Class B 3M Radiated

Vertical
DC RV

Polanzation:
Power Source:

Testitem: Radiation Test Date: 2009-7-14
Temp.[ CyYHum.(%) 25 C/50% Time: 21:39:41
EUT: Mobile Ident lllc Engineer Signature: Joe
Mode: Connect to PC Distance: 3m
Medel: Mi3c
Manufacturer: Cogent System (ShenZhen) Inc
Mote:  Sample No.:091348 Report No-ATE20091159
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 659.9640( 1742 26.01 43.43 46.00 | -257| QP
779.9640( 15.21 27.84 43.05 4600 |-295| QP

3 839.9640( 14.96 28.36 43.32 46.00 | -268| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park MNanshan Shenzhen P R China Fax:+86-0755-26503396

Job No.: RTTE #2293
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/50%

EUT: Mobile Ident lllc
Mode: Finger Camera
Model:  Mi3c

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Horizontal
Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 20:36:59

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159

700 dbuYim
fimit1: —
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 571.9804( 1765 2526 42.91 46.00 |-3.09| QP
623.9741 16.92 26.05 42.97 46.00 | -3.03| QP
3 G649.9709( 1655 2598 42.53 46.00 | -347| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park MNanshan Shenzhen P R China Fax:+86-0755-26503396

Job No.: RTTE #2294
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/50%

EUT: Mobile Ident lllc
Mode: Finger Camera
Model:  Mi3c

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Vertical

Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 20:42:34

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159

700 dbuYim
fimit 1 : =
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 571.9804( 1650 2526 41.76 46.00 | 424| QP
623.9741 16.21 26.05 42.26 46.00 | -3.74| QP
3 G649.9709( 1647 2598 42.45 46.00 | -3.55| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Tel:+86-0755-26503290

@ ACCURATE TECHNOLOGY CO., LTD. Site: 366 chamber
A c F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park MNanshan Shenzhen P R China Fax:+86-0755-26503396

Job No.: RTTE #2256

Testitem: Radiation Test

EUT: Maobile Ident llic
Mode: Facial Camera
Model: Midc

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 25 C/50%

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Horizontal
Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 20:56:52

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159

700 dHuYfm
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4n
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 2339920 2536 16.82 42.18 46.00 | -382| QP
526.4820( 1853 2417 42.70 46.00 | -330| QP
3 6239741 1665 26.05 42.70 46.00 | -3.30| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.: RTTE #2295
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polanzation:
Power Source:
Date: 2009-7-14

Vertical
AC 120V/60Hz

Temp.[ CyYHum.(%) 25 C/50% Time: 20:51:32
EUT: Mobile Ident lllc Engineer Signature: Joe
Mode: Facial Camera Distance: 3m
Medel: Mi3c
Manufacturer: Cogent System (ShenZhen) Inc
Mote:  Sample No.:091348 Report No-ATE20091159
700 dbuYim
fimit 1 : =
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 526.4820( 1836 2417 4253 46.00 | -347| QP
623.9741( 16.80 26.05 42.85 4600 | -3.15| QP
3 G49.9709( 1590 2598 41.88 46.00 | -412| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2297
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/50%

EUT: Maobile Ident llic
Mode: Barcode
Model: Midc

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Horizontal
Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 21:03:45

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159

700 dbuYim
fimit 1 : =
60 5 ?
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4n
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:
0.0 : ; : i
J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 389.9819 21.19 21.88 43.07 4600 |-293| QP
5459830 17.83 2517 43.00 46.00 | -3.00| QP
3 623.9741 17.01 26.05 43.06 46.00 | -254| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park MNanshan Shenzhen P R China Fax:+86-0755-26503396

Job No.: RTTE #2298
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/50%

EUT: Maobile Ident llic
Mode: Barcode
Model: Midc

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Vertical

Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 21:07:10

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159

700 dHuYfm

(1]

50

4n

lormal: s

an

20 o
10 :
0.0 : ; : i
J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 5459830 177 2517 42.34 46.00 | -366| QP
6239741 1674 26.05 42.79 4600 |-321| QP
3 6499709 16.59 2598 42.57 46.00 | -343| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3



ACCURATE TECHNOLOGY CO., LTD.
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.:

Test item:

EUT:

Mode:
Model:

RTTE #2300

Radiation Test

Maobile Ident llic

IC Card
Mi3c

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 25 C/50%

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Horizontal
Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 21:16:34

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o

Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 28478001 24.11 16.43 42.54 4600 |-346| QP
2 366.1464( 21.20 21.48 4268 46.00 | -332| QP
3 393.2590( 2089 22.01 42.50 46.00 | -3.10| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park MNanshan Shenzhen P R China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Mode: IC Card
Model: Midc

Job No.: RTTE #2299
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/50%
EUT: Mobile Ident lllc

Manufacturer: Cogent System (ShenZhen) Inc

Polarization: Vertical

Power Source: AC 120%/60Hz
Date: 2009-7-14

Time: 21:14:52

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:091348

Report No:ATEZ20091159
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J0.000 40 50 B0 70 8O a00 400 500 GO0 /00 100000 MHz
Freq. Reading Factor Result Limit  |Margin Detector | 5000 | Degres | o
Mr: (MHz) (dBuVim) | (dB) | (dBuVim) [({dBuV/m) | (dB) “N tem) | (deg)
1 339.0250( 1894 19.98 38.92 4600 |-7.08| QP
366. 1464 2046 21.48 41.94 46.00 | -406| QP
3 420.3848( 17.21 23.19 40.40 46.00 | -560| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.: RTTE #2301

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Manufacturer: Cogent System (ShenZhen) Inc

Polanzation: Honzontal
Power Source: AC 120V/60Hz
Date: 2009-7-14

Temp.[ CyYHum.(%) 25 C/50% Time: 21:24:57

EUT: Mobile Ident lllc Engineer Signature: Joe
Mode: Swipe Card Distance: 3m

Medel: Mi3c

Mote:  Sample No.:091348

Report No:ATEZ20091159
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Freq. Reading Factor Result Limit  |Margin Dete Height | Degres |
No. (MHz} {dBuVim) (dB) (dBuVfm) | (dBuVim) | (dB) T | rem) | (deg.) TS
1 1471450 1956 14.50 34.06 4350 | -944| QP
202.3540( 1814 16.10 34.24 4350 | -926| QP
3 480.9%20( 1346 23.87 37.33 46.00 | -867| QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.: RTTE #2302 Polanzation: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2009-7-14
Temp.[ CyYHum.(%) 25 C/50% Time: 21:26:46
EUT: Mobile Ident lllc Engineer Signature: Joe
Mode: Swipe Card Distance: 3m
Model: Midc
Manufacturer: Cogent System (ShenZhen) Inc
Mote:  Sample No.:091348 Report No-ATE20091159
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Freq. Reading Factor Result Limit  |Margin Dete Height | Degree q
No- (MHz) (dBuVim) | (dB) | (dBuV/m) |(dBuV/m) | (dB) o) tem) | (deg)
1 147.1450( 1813 14.50 3263 4350 |-1087| QP
2 204 63001 1517 1617 31.34 4350 [-12.16] QP
3 48099201 11.04 23.87 3491 46.00 |-11.09] QP

FCC ID: TLDMI3C

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091159-3
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